CH2M HILL

0 CH2RMIHILL 10123 Alliance Road

Lt Suite 300
Cincinnati, Ohio 45242

Tel 513.530.5520

August 7, 2013

Mr. Michael Busse
Village Administrator
Village of Covington

1 South High Street
Covington, Ohio 45318

SUBJECT: Wastewater Treatment Facility Study
Final Report

Dear Mr. Busse:

Please find enclosed (6) copies of the subject final report for your use. We look forward to meeting again
with you to present the outcome of the study to Village Council on Tuesday, September 3, 2013. In the
interim, if you have any questions on the final report, please contact me.

We appreciate and thank you for the assistance you have given to us to complete this study. It has been a
pleasure to serve your needs and those of the Village and we look forward to continued involvement in the
[...]
screened material from the basket, out of the channel to the discharge point of the unit.

The screen is typically installed at 35° or 45° inclination from horizontal. Most units are
provided with a compaction/dewatering zone and the screens typically produce a
discharge that is 20-25% dry solids and can go directly to the landfill.

The screen is supplied with a support stand that allows the unit to be pivoted out of the
channel for maintenance purposes. The screen is generally operated by an upstream
liquid level sensor. The level activation point is typically set to the basket height or just
below it.

Refer to Appendix B for catalog cutsheets of this type of screen.

Recommendation: It is recommended that the existing raw sewage grinder be removed
from service and be replaced by a new mechanized fine screen having a screen field
with 3 millimeter clear opening. The screen should be equipped with a screenings
compaction and discharge conveyor capable of producing dry screenings that can be
directly land-filled without further handling. The new fine screen would be installed in
the existing 20-inch wide comminution channel. A concrete masonry unit (CMU)
structure is recommended to enclose and protect the screening system from freezing
conditions. The proposed structure would be equipped with ventilation equipment
sized for the space and building classification.

This is a high priority plant modification that would improve downstream treatment and
substantially reduce maintenance activities associated with accumulation of debris and
plugging of hydraulic conveyance elements.

5.3.2.2 Grit Capture and Pre-Aeration

Existing Situation: The existing grit system consists of a small vortex-type grit chamber
equipped with a motor-driven paddle. The paddle mechanism is intended to maintain
suspension of organic material and allow grit and stones to settle to the bottom of the
chamber where grit is removed using an air-lift pump. The resultant grit slurry is
discharged to an inclined wedge-wire screen which is intended to dewater the grit and
fall into a container for subsequent removal and land-filling.

Grit capture efficiency is low and this process accomplishes very little in protecting
downstream treatment processes. Plant staff confirms that substantial accumulation of
grit has been observed in the primary and pre-aeration tanks. Wet grit that is captured

Village of Covington, Ohio 5-9 Final Report
Wastewater Treatment Facility Study



Village of Covington, Ohio

is collected and spread out on the sand drying beds for dewatering to enable this
material to be land-filled.

Analysis & Alternatives: Effective grit capture and removal will not only reduce the
accumulation of gritty material within the plant but will also reduce the rate of wear of
rotating mechanical surfaces, such as pump shafts and bearings. Alternatives
considered include: 1) eliminate plant grit removal, 2) upgrade the existing grit system,
3) retrofit new grit facilities in existing structures and 4) construct new grit capture
facilities.

Grit is present in wastewater conveyed by either separate sanitary or combined sewer
systems, with far greater quantities in combined systems. Without grit removal, grit
would continue to collect in downstream structures. Provision for grit removal is
common practice for plants with mechanical equipment and sludge handling processes
that grit can and often does impair. For these reasons, elimination of grit removal from
plant processes will not be considered further.

Upgrading the existing system would consist of replacing the gear motor, paddle drive
tube, paddles, air scour piping, baffles and grit dewatering screen. The condition of the
steel grit tank is not known and likely needs to be replaced along with the other
equipment. Reconditioning this asset as stated would extend the life of the process, but
the grit capture efficiency may not significantly improve because the process relies on
“providing sufficient retention time at slow flow for the grit to settle to the bottom” as
stated in the plant O&M Manual

Peak grit loading to the WWTF occurs during peak plant flows following rainfall,
especially after a prolonged period of dry weather when gritty materials tend to
accumulate in the sewers and are flushed out during rain events. It does not appear
that the existing grit removal system has been designed for high flows; consequently,
grit is swept through the grit chamber under these conditions. Therefore, upgrading the
existing grit system is not recommended.

The existing pre-aeration tanks are an ideal location for the installation of new higher
efficiency grit capture equipment due to: 1) their location in the flow path, 2) available
tank space for retrofitting equipment and 3) access to space for grit slurry pumping and
dewatering.

Pre-aeration is common in plants that serve outlying areas that have unusually long
sewer runs. They are designed to “freshen” the sewage by introducing air to oxygenate
the flow; however, this process is more effective in purging dissolved gases such as
hydrogen sulfide from the sewage into the air. This tends to create odors and promotes
corrosion of exposed steel surfaces and damage to concrete surfaces which is clearly
evident in and around the pre-aeration tanks. For these reasons, the pre-aeration tanks
were considered as a possible candidate location for new grit facilities.

One type of high efficiency grit capture system that would be suitable for retrofitting
into the west pre-aeration tank consists of submerged, stacked, hydraulically
.independent polyethylene trays. The stacked tray design occupies a small footprint

Village of Covington, Ohio 5-10 Final Report
Wastewater Treatment Facility Study



Village of Covington, Ohio

which would reduce concrete costs for retrofitting this system into the existing west
pre-aeration tank. This type of grit removal system is capable of 95 percent removal of
all grit greater than or equal to 150 microns at peak flow. Refer to Appendix C for
catalog cutsheets of this type of high efficiency grit removal system.

The tangential feed arrangement establishes a vortex flow pattern causing solids to
settle on each tray. Flow spirals between the stacked trays and grit settles out by
gravity along the sloped surface of each tray and into the center opening, eventually
falling to a cone-shaped grit sump. De-gritted effluent flows out of the trays, over a
weir and into an effluent trough. The grit slurry is pumped to a dewatering unit which
produces a material that can be land-filled without further handing.

Retrofitting new grit facilities into the west pre-aeration tank would, however, cause
flooding at the primary tanks and would increase the water surface in the existing
pretreatment structure. Accordingly, this alternative would require that: 1) the primary
tanks be removed from service and 2) redesign of the upstream pretreatment structure
to accommodate a new higher hydraulic grade line.

Removal of the primary treatment process would have a negative impact on the
trickling filters since the solids and organic loading on the trickling filters would increase.
In fact, standard engineering practice is to install primary treatment upstream of
trickling filters unless high efficiency fine screens are provided. Therefore, retrofitting
new grit removal facilities into the pre-aeration location is not desirable.

Construction of a new concrete structure to contain more efficient grit capture
equipment would be more costly than a retrofit application and properly locating these
facilities downstream of screening would be a challenge, given the existing plant layout.

As a low cost alternative to high efficiency grit removal system described previously, the
east and west pre-aeration tanks could be isolated and bypassed with all incoming flow
directed to the primary tanks. The primary tanks would then serve as a grit collector.
This option is currently available with the existing pipe and valve arrangement and
would eliminate the discharge of corrosive foul air associated with pre-aeration. The
extent of work required to enable these tanks to function as grit collectors, including
the relocation of the digester supernatant discharge, would require further investigation
during a future design phase.

Recommendation:

In the near-term, it is recommended that raw sewage flow bypass pre-aeration and be
conveyed directly to the primary treatment tanks which will require modification to
serve as grit collectors. This would reduce plant odors and corrosive gas emissions
associated with blowing air into raw sewage. Captured grit would be removed with the
raw sludge at a frequency determined by the rate of sludge accumulation. Grit loading
is highest during wet weather events, so the removal frequency may need to be
adjusted during these periods.

Village of Covington, Ohio 5-11 Final Report
Wastewater Treatment Facility Study ‘



Village of Covington, Ohio

The plant would benefit from new dedicated, high efficiency grit capture equipment,
although the increased complexity and cost associated with these new facilities does
not warrant their construction in the near term. Should new, improved grit capture
facilities be planned in the future, they should be coordinated with plans for the
complete re-design of the plant headworks.

5.3.2.3 Primary Treatment

Existing Situation: Primary treatment consists of two rectangular settling tanks and
associated raw sludge collection by mechanical chain and flight collectors and pumping
equipment. The primary settling tanks receive and co-settle waste activated sludge that
is pumped from the final clarifiers along with the raw sewage solids. Overflow from the
sludge holding tank (former anaerobic digester) that is heavily laden with septic solids
has been observed to recycle back into the primary tanks when sludge is pumped to the
holding tank. The estimated removal of TSS and BODs through the primary tanks is 60
percent and 30 percent, respectively.

The addition of waste activated sludge solids and solids from the sludge holding tank
overflow hinders the ability of these tanks to perform as originally designed. Ten States
Standards limits primary settling tanks that process waste activated sludge to 1,200
gallons per square foot per day at the peak hourly flow rate. Therefore, the rated
capacity of the primary settling tanks is 720,000 gallons-per day based on the current
practice of sludge co-settling compared to the original design capacity based on the
Contract 79-3 plant improvements of 1.56 million gallons per day (MGD).

Primary settling is typically provided ahead of trickling filters that have rock media. This
serves to minimize problems with media clogging due to excessive solids loading.
Properly sized fine screens can eliminate solids-related media clogging concerns if the
screen field is capable of removing suspended solids material greater than or equal to 3
‘millimeters.

Analysis & Alternatives: Alternatives for primary treatment include: 1) maintaining
and upgrading the existing primary treatment process, 2) construct additional primary
settling capacity to comply with Ten States Standards criteria for sludge co-settling and
3) removing the primary treatment process, inclusive of primary settling tanks and
associated sludge handling equipment.

Based on initial field observation and subject to further field inspection, upgrading the
existing primary treatment process would consist of the following as a minimum:

Concrete removal and replacement (notably at tank walls)
Caulking of concrete joints

Handrailing replacement to meet code requirements;
Replacement of weirs on primary effluent launders;
Replacement of telescopic sludge valves and valve stands;
Replacement of tank drain valves and shafts

YV V.V V VvV VY

Village of Covington, Ohio 5-12 Final Report
Wastewater Treatment Facility Study



Village of Covington, Ohio

Construction of additional primary settling capacity is necessary to comply with Ten
States Standards if co-settling with waste activated sludge is continued. The
performance of primary treatment would improve, however, if co-settling with waste
activated sludge is discontinued. This action would also restore the capacity of the
primary settling tanks to 1.56 MGD.

Primary treatment serves to reduce the solids loading and BOD loading that is
associated with settleable solids on downstream unit processes. Therefore, removal of
the primary treatment process would impact downstream unit processes such as the
trickling filters and the activated sludge system. The magnitude of the impact would
require process modeling and analysis of the results to provide assurance that proper
plant performance is maintained. Process modeling is beyond the scope of this study
but should be undertaken as a future phase of work to confirm performance.

Recommendation: It is recommended that the primary treatment system be upgraded
and improved as described previously. Capital investment in primary treatment
provides one of the highest returns on capital investment compared to other
wastewater treatment unit processes in terms of cost per pollutant removed. As well,
loading reductions in primary treatment minimize operational problems in downstream
biological treatment processes, lowers oxygen demand and decreases energy
consumption. An additional benefit of primary treatment is that of equalizing variations
in raw sewage quality, especially in cases where local industrial waste discharge is
variable in strength and in volume.

Discontinuance of co-settling waste activated sludge with raw sludge will improve the
performance of primary treatment and restore the rated capacity of this unit process
from 720,000 GPD to 1.56 MGD; otherwise, if co-settling is continued, an expansion of
primary treatment would be needed to comply with Ten States Standards. Handling of
waste activated sludge is discussed further in Section 5.3.2.7 and Section 5.3.2.10.

5.3.2.4 Trickling Filters

Existing Situation: The two trickling filters were originally designed as “high rate” filters,
based on the magnitude of their hydraulic and organic loading rates. Referring to Table
5-5, these filters are significantly under-loaded at present. This is because the current
average daily plant flow (2012) is 30 percent of the design average value; and secondly,
the organic strength of the wastewater is 55 percent of the design value. Although
under-loaded, these filters remove up to 75 percent of the applied BOD load from
primary treatment.

The trickling filters show evidence of media clogging which results in localized areas of
ponding on the media surface. This situation can result from the absence of raw sewage
screening.

The physical condition of the rotary distributor (center column) and rotary distributor
arms is poor as evidenced by severe corrosion and leakage at each location. The
distributor rams are prone to plugging, a condition that can be eliminated with a

Village of Covington, Ohio 5-13 Final Report
Wastewater Treatment Facility Study



Village of Covington, Ohio

properly sized raw sewage screen. The concrete walls that contain the filter media are
in excess of 40 years old and are badly spalled and in need of repair.

Table 5-4

Trickling Filters
Comparison of Design vs Actual Loading

Parameter Design Current (2012) Typical Range
Hydraulic Loading
@ Average Day 152 gpd;‘ft2 47 gpd/ft’
@ Peak 316 gpd/ft* 228 gpd/ft’ 230-900 gpd/ft’
Organic Loading
BOD 581 mg/L 322 mg/L
@ Average Day 71 Ib/day/1000 ft* 12 Ib/day/1000 ft’
@ Peak 138 Ib/day/1000 ft> 70 Ib/day/1000 ft* | 30-150 Ib/day/1000 ft>
** Loadings based on both filters in use and does not include recycle
Average daily plant flow in 2012 was 230,000 gallons
The peak condition for current (2012)is based on the peak day flow

The two recirculation pump and two (filter effluent) transfer pump motors were
originally equipped with variable frequency drive units. Each set of pumps has been
replaced with constant speed motors whose start/stop operation can contribute to
inconsistent flows being delivered to the filters (recirculation pumps) as well as the
intermediate clarifiers (transfer pumps).

Analysis & Alternatives: Alternatives evaluated for the trickling filters include: 1)
removing the trickling filters, 2) upgrading the existing filters and 3) converting the
filters to another process function.

In spite of their age and present condition, the trickling filters deliver very good
pollutant removal performance. Without this unit process, the activated sludge system
would require expansion to accommodate the increased loading that the trickling filters
currently remove. Accordingly, the option of removing the filters from the flow path is
not considered a cost effective pursuit and will not be considered further.

Based on field observation and subject to further field inspection, upgrading the existing
trickling filters would consist of the following as a minimum at each:

Concrete removal and replacement (at tank walls);

Replacement of rotary distributor arms;

Replacement of rotary distributor (center column);

Installation of variable frequency drives on recirculation pump motors to provide

improved control of recirculation rate;

» Redesign of the trickling filter splitter box to improve flow distribution and eliminate
entrapment of scum and other floating debris;

> Replacement of rock media with plastic media

Y ¥V V¥V ¥

Village of Covington, Ohio 5-14 Final Report
Wastewater Treatment Facility Study



Village of Covington, Ohio

Replacement of the rock media with plastic media would reduce clogging and improve
performance. Another benefit associated with use of plastic media is that primary
treatment could be eliminated if raw sewage fine screening down to 3 millimeters is
provided. The magnitude of this impact would require process modeling and analysis to
confirm proper performance is maintained without primary treatment. Process
modeling is beyond the scope of this study but should be undertaken as a future phase
of work to confirm performance of the trickling filters without primary treatment.

Conversion of the existing trickling filters to another process function would require an
expansion of the activated sludge system to accommodate the incremental load. This is
not considered a cost effective option and will not be considered further.

Recommendation: The trickling filter/activated sludge process functions is an
integrated system with the design of the activated sludge process dependent upon the
performance of the filters. As such, the trickling filters should be retained and upgraded
as described previously to maintain the integrity and reliability of the system.
Otherwise, costly improvements to the activated sludge system, including additional
aeration tank capacity and final clarifiers, would be needed if the filters were eliminated
from service or re-purposed. Therefore, it is recommended that the trickling filters be
retained for use and upgraded as described previously. ‘

5.3.2.5 Intermediate Clarifiers

Existing Situation: The two intermediate clarifiers remove the solids produced in the
trickling filters before the partially treated flow enters the activated sludge system.
These tanks have been very conservatively designed with an 810 gpd/ft* overflow rate
at the peak design flow and are currently under-loaded at current flows.

Flow is pumped to the intermediate clarifiers from the transfer pump wet well via an 8-
inch pipe. Flow is distributed to each clarifier and the accumulated sludge is removed
manually via telescopic valves and flows by gravity via a 10-inch pipe to the waste
sludge well located on the west side of the pump station. From this location, the sludge
is combined with co-settled waste activated and primary sludge and pumped to the
sludge storage tank.

The condition of the clarifiers is fair with a substantial amount of corrosion on the steel
weirs and drive platform and concrete spalling was noted on the exposed walls of each
clarifier. The electrical conduit serving the sludge collector drives, mounted under the
drive platform, is heavily corroded and broken in some locations.

Analysis & Alternatives: Alternatives evaluated for the intermediate clarifiers include:
1) removing the intermediate clarifiers, 2) maintaining and upgrading the existing filters
and 3) converting the intermediate clarifiers to another process function.

It has been reported that the reduced oxygen demand afforded by intermediate
clarification is typically considered less significant than the savings in capital and
operating costs gained by eliminating intermediate clarification. Although this makes a

Village of Covington, Ohio 5-15 Final Report
Wastewater Treatment Facility Study



Village of Covington, Ohio

case for the removal of the intermediate clarifiers, it is more desirable to provide a
means to bypass the intermediate clarifiers, rather than removing them.

The option to pump directly to the aeration tank flow splitter from the transfer well
could be undertaken at relatively low cost and provide additional operational flexibility
in managing plant flows. Redirecting the return sludge flow to the aeration tank flow
splitter could also be accomplished cost-effectively.

Secondly, maintaining and upgrading the intermediate clarifiers would consist of the
following:

» Concrete removal and replacement (at tank walls);

> Replacement of the steel weirs with fiberglass reinforced plastic weirs

> Abrasive blasting and coatings application on collector drive platforms and walkways

> Installation of variable frequency drives on the transfer pump motors to provide
more cost effect pumping of flows to subsequent treatment.

Conversion of the intermediate clarifiers to another process function is possible if a
means is provided to bypass the intermediate clarifiers and direct the return sludge flow
and pumped flow from the transfer wet well directly to the aeration tank flow splitter.
The intermediate clarifiers have a combined capacity of 133,000 gallons. These tanks
could be converted to aerobic digesters to stabilize and reduce the mass of sludge solids
and provide an additional option to the Village for sludge disposal and re-use.

Recommendation: It is recommended that a means be provided to direct flow from the
transfer pumps to the aeration tank flow splitter to provide the plant operators with the
option to bypass the intermediate clarifiers and convert the clarifiers to aerobic
digesters in the future. A field trial of bypassing the intermediate clarifiers and directing
trickling filter effluent to the aeration basins should be undertaken and evaluated prior
to the conversion of the intermediate clarifiers to aerobic digesters.

The digesters should be equipped with the capability to be decanted with the
supernatant returned to the primary settling tanks. In addition, due to their present
physical condition, the intermediate clarifiers should be upgraded as described above,
pending further investigation. ‘

5.3.2.6 Aeration Basins

Existing Situation: The mixed liquor that is formed at the intermediate clarifiers flows
by gravity through a 16-inch pipe to the aeration tank flow splitter where flow is
distributed to each of three aeration basins via an 8-inch pipe. Flow then proceeds in
through the three tanks in parallel. The hydraulic detention time at the design for of
0.75 MGD is 8.8 hours. At the current average daily flow of 0.23 MGD, the detention
time is approximately 29 hours.

A total of eight, two-speed surface aerators have been installed to oxygenate the mixed
liquor. Surface aerators are less efficient than the energy efficient fine pore diffused
aeration systems; however, due to the fact that the plant is under-loaded, only one
surface aerator is typically operated at low speed in each tank.

Village of Covington, Ohio 5-16 Final Report
Wastewater Treatment Facility Study



Village of Covington, Ohio

Mixed liquor from each tank discharges over a weir and exists from each tank through
an 8-inch pipe. Each 8-inch pipe joins a common 16-inch header pipe which directs flow
to the final

Recommendations: The activated sludge system which includes the aeration tanks,
final clarifiers and return sludge pumping system is essential to producing a nitrified
effluent meeting the conditions of the NPDES discharge permit. Therefore, alternatives
were not explored for this unit process but suggested ways to improve, even enhance
the operation of the activated sludge system are proposed. These are discussed below.

» The wood baffle installed upstream of the tank outlet weir traps scum and floatables
and should be removed;

> Piping should be provided to enable the aeration tanks to be operated as three
tanks in series; this will eliminate flow imbalances associated with parallel tank
operation and provide additional operational flexibility;

» Replacement of surface aerators with fine pore diffused aeration should be
considered to reduce energy costs, reduce maintenance and improve sludge
settleability; this would include electrical demolition and mechanical removal of the
surface aerators, draft tubes and removal of the concrete walkways that support the
aerator equipment;

» Replacement of handrailing to meet code requirements.

In addition to the above proposed improvements, consideration should be given to
removing one of the aeration tanks from service, given the current under-loaded
condition of the plant and the excessive hydraulic detention time under aeration.

Secondly, the existing dual biological systems consisting of attached growth trickling
filters and suspended growth activated sludge limits the ability of the aeration tanks to
accomplish biological phosphorus removal. Biological phosphorus (bio-P) removal
depends upon an adequate supply of soluble carbon (soluble BOD) in the form of
volatile fatty acids to enable bio-P to occur under alternating anaerobic/aerobic
conditions.

The performance of the trickling filters upstream of the aeration basins effectively
reduces the soluble BOD such that bio-P would not be expected to occur. For this

reason, future NPDES requirements to remove phosphorus from the plant effluent
should consider chemical addition. This is discussed in Section 6.

5.3.2.7 Final Clarifiers/Return Sludge Pumping

Existing Situation: The two final clarifiers are shallow at 9 feet side water depth, but
have a conservative surface loading rate of 662 gpd/ft* at the peak flow. The clarifiers
have unequal tank diameters and each tank has a unique means of distributing influent
flow and removing settled sludge. Aeration tank effluent enters a splitter box which
divides the flow using slide gates. A 12-inch gate directs flow to the small clarifier, while
a 24-inch gate directs flow to the larger tank.

Village of Covington, Ohio 5-17 Final Report
Wastewater Treatment Facility Study



Village of Covington, Ohio

The larger (45 foot diameter) clarifier has a center feed column which distributes flow
outward in a radial fashion. The center column also supports the tank walkway and
drive platform. A single rotating arm equipped with suction orifices is used to remove
settled sludge. Settled sludge flows through the orifices into a header that is connected
to a suction manifold. A telescopic valve installed on the manifold is used for sludge
flow control. Plugging of the telescopic valve and orifices on the suction header is a
significant problem that routinely occurs and which would be eliminated with the
installation of a raw sewage fine screen. A surface skimmer has been provided which
removes floatable materials from the tank surface and conveys these materials to the
return sludge well.

The older and smaller (30 foot diameter) clarifier has a peripheral influent feed
arrangement whereby flow is directed inward. Settled sludge is scraped to the center of
the tank using a rotating sludge collector mechanism fitted with plows. Settled sludge is
removed through a telescopic sludge valve which also routinely plugs with rags and
debris. This tank also has a peripheral skimmer that removes floatables between the
tank wall and scum baffle to the return sludge well.

The return sludge well located next to the large final clarifier is aerated to prevent septic
conditions from developing and to limit settling. The three original return sludge pump
motors were equipped with variable frequency drive motors. These pumps have since
been replaced with comparably sized constant speed motor driven non-clog centrifugal
pumps. Return sludge is metered through a 4-inch magnetic flow meter and is pumped
to and combines with effluent from the intermediate clarifiers. Wasting activated
sludge to the primary settling tanks is a manual operation which occurs on a daily basis
or at an as-needed frequency.

The physical condition of the final clarifiers is fair to good. The exposed steel surfaces
on each tank are heavily corroded and in need of replacement or re-coating. The chain
link fencing installed around the perimeter of the small tank does not meet code
requirements. Aside from recurrent valve and orifice plugging due to the lack of raw
sewage screening, the mechanical condition of the equipment is in good shape.

A skimmings handling system has not been provided for floatables that are skimmed
from tank surfaces; consequently, these materials are recycled through the plant and
tend to buildup in the aeration tanks, return sludge well, clarifier inlets and flow splitting
structures.

Recommendations: As with the aeration tanks, alternatives were not explored for the
final clarifiers because the final clarifiers are considered an integral plant unit process.
Suggested ways to improve the reliability and improve the operation of these clarifiers
are proposed. These are discussed below.

» Installation of variable frequency drives on the return sludge pump motors to
provide improved and more cost effective control of return sludge flow;

Village of Covington, Ohio 5-18 Final Report
Wastewater Treatment Facility Study



Village of Covington, Ohio

> Elimination of co-settling waste activated

sludge with raw sludge solids which reduces

primary treatment capacity (Refer to Section
5.3.2.10 for proposed plan);

Replacement of chain link fencing around

small tank perimeter with code-compliant

aluminum railing;

» Abrasive blasting and re-coating of exposed
steel surfaces, inclusive of steel platforms and
walkways;

> Installation of automated “algae sweep” brush
cleaning equipment for weir and weir launder
surfaces;

v

» Construction of a skimmings well and pump A e T

station that is designed to eliminate the
recycling of tank skimmings which tend to accumulate within the plant.

5.3.2.8 Effluent Disinfection

Existing Situation: The plant effluent is disinfected prior to Stillwater River discharge
using a chlorine solution system. Components of this system include: 150-pound
chlorine gas cylinders, two manually adjustable chlorinators, a chlorine diffuser and a
contact tank that has been correctly sized to provide 15 minutes of detention time at
the peak hourly flow.

Flow from each final clarifier is routed to Manhole 3 and chlorine solution is delivered
through a diffuser into the combined effluent at this location. The 12-inch plant effluent
pipe conveys flow to the 2-pass west contact tank after which time it continues through
a second 2-pass tank that was added under contract 79-3.

Liquid sodium thiosulfate is drip-fed at the post aeration tank inlet to de-chlorinate the
plant effluent to comply with NPDES permit conditions.

Plant effluent flow is measured at the v-notch weir overflow of the chlorine contact tank
with an ultrasonic level sensor. During periods of high river stage, river water backs into
the chlorine contact tank through the plant outfall pipe and submerges the v-notch
weir, thus rendering the flow meter ineffective and limiting the plant’s ability to manage
and treat wet weather induced high flows. This occurs at the 25-year flood (El. 885.40).

In addition, the top of concrete at the chlorine contact tank and post aeration basin is
located at El. 883.38 which is below the base (100 year) flood elevation of 887.50.
During base flood occurrence, these structures would be fully submerged and useless.

Analysis & Alternatives: The existing chlorine-based effluent disinfection system costs
an estimated $2,400 per year to operate (Note: the chlorine usage rate has increased
recently from 3 pounds per day to, at times, 4-5 pounds per day for unknown reasons).
The majority of this cost is associated with the purchase of chlorine gas cylinders
(52,070/year) and the balance for the cost of dechlorination using sodium thiosulfate

Village of Covington, Ohio 5-19 Final Report
Wastewater Treatment Facility Study



Village of Covington, Ohio

liquid. The combined cost does not include any maintenance associated with parts
replacement or other maintenance. Replacement of the chlorine-based disinfection
facilities with an ultraviolet light disinfection system is analyzed below.

Ultraviolet (UV) light disinfection is a physical process in which ultraviolet energy is
absorbed into bacterial cells and preventing their reproduction. Low-pressure mercury
arc-lamps are the most efficient and effective source of UV radiation for disinfection
systems. One of the principal advantages of UV light disinfection is that it leaves no
residual by-product in the plant effluent that could affect aquatic life in the receiving
stream. Contact times are typically short, on the order of 60 seconds or less. For this
reason, UV light systems do not take up much space and long, narrow, shallow channels
are typical.

UV light disinfection systems are designed as modules with each module capable of
being isolated from the others for maintenance. These systems require periodic
cleaning to remove biological growth and scale associated with water hardness.

The proposed location for installing the UV light disinfection system is in the chlorine
contact tank, immediately adjacent to the post aeration tank. The overall length of the
UV channel inclusive of space for control weir would measure an estimated 20 feet long
x 18 inches wide x 20 inches deep. Refer to Appendix D for catalog cutsheets of a low
pressure UV light disinfection system consisting of two banks in series with each bank
having 6 modules and each module furnished with 4 lamps for a total of 48 lamps. The
total estimated cost to operate the UV disinfection system is presented in Table 5-6.

Table 5-5

UV Disinfection System
Estimated Annual Costs

Current Average Flow, gpd 230,000
Design Average Flow, gpd 750,000
Peak Hourly Flow, gpd 1,560,000
Parameter Estimate
UV Banks in Operation One
Yearly Usage 4,380 hours (6 months)
Lamps in Use 24
Energy Use 2.1 KW
Energy Unit Cost $0.06/KW-hr
Estimated Yearly Energy Cost $552/year
Average Lamp Replacement 8 lamps/year
Lamp Replacement Cost $480/year
Total Estimated Operating Cost $1,032/year

Based on the above analysis, an estimated $1,038 per year in operation and
maintenance savings can be realized with the UV disinfection system.

Recommendations: Ultraviolet (UV) technology provides a proven, accepted and
environmentally friendly method of disinfecting wastewater. In contrast to chemical

Village of Covington, Ohio 5-20 Final Report
Wastewater Treatment Facility Study



Village of Covington, Ohio

disinfection, UV produces no by-products. It also eliminates the risk to plants operators
associated with handling dangerous chemicals. Two major advantages of UV disinfection
versus chemical methods are increased disinfection effectiveness (especially against
viruses) as well as space-savings due to shorter reaction times. Since no chemicals are
introduced to the water, no post-treatment (i.e. dechlorination) is required to remove